I

Parts
Manual

BGIE/BGEL

Emerald |
GenSet

RV Electric Generating Set

965-0232

1-90 (BGE SPEC A-E) (BGEL SPEC B-D)
Replaces 1-89 (BGE Spec A-E) (BGEL Spec B-D)

Printed in U.S.A.




SAFETY PRECAUTIONS

* The foliowing symbols are used in Onan manuals to alert

users to the potentially dangerous conditions relatingto -
- maintenance of the equipment and replacement of parts.

Please read and observe.

" This symbol warns of immediate
A DANGER hazards which will result in severe .
personal injury or death.

This symbol refers to a hazard or

AWARNING unsafe practice which can result

in severe personal injury or death.
This symbol refers to a hazard or

ACAUTION unsafe practice which can result

in personal injury or product or property damage.

MODEL IDENTIFICATION

To avoid errors or delay in filling your parts ordér, always

give the MODEL, SPEC NO., and SERIAL NO. from the ‘

Onan nameplate.

For handy reference, insert your nameplate mformatlon
in the spaces-below:

MODEL AND SPEC NO.

SERIAL NO.

PRODUCT SAFETY PRECAUTIONS

AWARNING

Contact with USED ENGINE OILS has been identified by a United States federal agency and
some USA state agencies as causing CANCER or REPRODUCTIVE TOXICITY, When checking or
changing engine oils take all necessary precautlons not fo ingest, breathe the fumes or contact

the used oil.

AWARNING

Contact with ASBESTOS has been identified by a United States federal agency and some USA
state agencies as causing CANCER or REPRODUCTIVE TOXICITY. When handling engine
gaskets take all necessary precautions not to ingest, breathe or contact the dust from the
gaskets! Use adequate ventilation and wear protective gloves, masks and clothing!

~ |AWARNING|

Contact with BENZINE and LEAD, found in gasbline, fuel additives and solvents has been

" identified by a United States federal agency and some USA agencies as causing CANCERor
REPRODUCTIVE TOXICITY. When checking, draining or adding gasoline and fuel additives, or
using solvents take all necessary precautions not to ingest, breathe the fumes, or contact the
liquids. Use adequate ventilation and wear protective gloves, masks and clothing!



Index

Adapter, Cleaner - Air 14,16 Element. Cleaner - Air 14,16
Adapter, Filter - 011 12 Element, Filter - Fuel 16
Adapter, Generator 38
Adapter, Preheater 14 Fan and Gear., Armature 38
Armature, Wound 38 Filter, LPG 16
Filter, 0il1 12
Backplate, Scroll 30 Filter, Tube - Breather 4
Baffle, Valve - Breather 4 Flywheel 9
Ball, Fly - Governor B8 Fuse 40
Bar, Bus 28
Base, Box - Breaker 23 Gasket, Adapter - 0il Filter 12
Base, 0il1 10 Gasket, Base - 0il1 10
Bearing, Ball 13,38 Gasket, Plate - Bearing 4
Bearing, Camshaft 4 Gasket, Box - Breaker 22,23
Bearing, Crankshaft 4 Gasket, Exhaust 32,34
Bi-Metal, Choke .14 ) Gasket, Head - Cylinder 4
Block, Cylinder 4 Gasket, Horn - Air 14,16
Block, Generator 38 Gasket Kit, Pump - 0il 6
Block, Terminal 38 Gasket, Manifold - Exhaust 32,34
Board, Circuit - Printed 40 Gasket, Manifold - Intake 14,16
Bolt, Rod - Connecting 6 Gasket, Mounting - Breaker Box 22,23
Box, Breaker 22,23 Gasket, Mounting - Carburetor 14,16
Brace, Rear 36 Gasket, Mounting - Gearcase 13
Brace, Side 36 Gasket, Plug - 0il Drain 10
Bracket, Governor 21 ) Gasket, Cover - Valve 4
Bracket, Exhaust 32,34 Gear, Camshaft 8
Bracket, Housing 36 Gearcase 13
Bracket, Lifting 30 Gear, Crankshaft 9
Bracket, Manifold - Exhaust 33,35 Gear, Ring 38
Bracket, Mounting - Diaphragm 14 Generator 38
Bracket, Mounting - Fuel 16 Governor 21
Bracket, Mounting - Housing 14,16 Grommet, Rubber 36
Bracket, Mounting - Resistor 27 Guard, Breaker - Circuit 40
Bracket, Pump - Fuel 14 Guard, Scroll 30
Breaker, Circuit 40 Guide, Valve 4
Brush, Generator 38
Bushing 40 Hanger, Exhaust 32,34
Harness, Wiring 40
Cable, Plug - Spark 22 Harness, Wiring - Remote 42
Camshaft 8 Head, Cylinder 4
Cap, Fil11 - 0i1 10 Holder, Fuse 40
Cap, Insulating 28 Housing, Air 30
Cap and Valve, Breather 6 Housing, Below Floor 36
Carburetor Components (Gasoline) 19,20 Housing, Breather 4
Carburetor Components (LP) 18 Housing, Cleaner - Air 14,16
Carburetor, Gasoline 14 Housing, Cylinder - Air 30
Carbturetor, LP 16 Housing., Choke 14
Clamp, Coil 22 Housing, Connector 40,42
Clamp, Muffler 32,34 Housing, Socket 40
Clip, Cover - Breaker Box 23 Housing., Stator 38
Clip. Housing - Choke 14 Hose, Fuel 16
Coil, Ignition 22 Hose, Preheater 14
Condenser, Ignition 22,23 Hose, Vacuum 14
Connector, Parallel 28 Hub, Cup - Governor 8
Connector, Eight Pin 40
Connector, Receptacle 38 Index, Numerical 44,45,46,47
Connector, Tab 38 Insert, Valve Seat 4
Control, Start - Remote 42 Insulator, Fuse 40
Cover, Block - Brush 38 Insulator, Terminal - Start Solenocid 40
Cover, Box - Breaker 23 Isolator, Vibration 10
Cover, Control 40
Cover, Housing - Choke 14 Joint, Ball 21
Cover, Transformer 38
Crankshaft 9 Key, Gear - Crankshaft 9
Cup, Governor 8 Key, Woodruff - Camshaft 8
Cup, Intake - 011 Pump 10 Kit, Brush Repair - Starter 25
Kit, Carburetor Repair 19,20
Decal (Emerald I) 40,43 Kit, Gasket - Engine 6
Diode 42 Kit, Tune Up - Ignition 23

Drain, Filter - 011 12



Labels 43

Label, Preheat 14,43

Lead, Pressure Switch - Low 011l
Line, Fuel 14,16

Link, Spring -~ Governor 13
Lock, Spring - Valve 4

Manifold, Exhaust 16,32,34
Manifold, Intake 14,16
Meter, Condition - Battery 42
Meter, Totalizing - Time 42
Muffler, Arrestor - Spark

0-Ring, Housing - Stator 28

Paint, Touch-Up - Enamel 43
Pan, Drip 10,36

Panel, Control 42

Panel, Housing 36

Pin, Alignment - Gearcover 4
Pin, Center - Camshaft 8
Pin, Contact 40,42

Pin, Hinge 36

Pin, Piston 6

Pin, Drive - Bearing Stop 4
Piston 6

Plate, Bearing - Rear 4
Plate, Hinge 36

Plug, Button - Dot 30

Piug., Drain - 041 10

Plug, Hole - Core 6

Plug, Spark 22

Plug, Welch - Camshaft 4
Plunger, Points - Breaker 23
Point. Breaker 23

Pump, 0il1 6

Rectifier, Bridge 40
Rectifier, Silicon 40

Reed, Valve - Breather 4
Refay, Ignition 16

Regulator, LP Fuel 16
Resistor, Fixed 27

Ring, Collector -~ Armature 38
Ring, Retaining 8.9

Ring., Retaining - Piston Ring
Ring Set, Piston 6

Rod, Connecting 6

Rod, Governor to Carburetor 21
Rod, Inlet - Air 14

32,34

Index

12

Seal, 0il - Crankshaft 4
Seal, Valve - Intake 4

Sealant,

Scroll,
Shield,

Thread 43
Air 30
Noise 30

Shim, End - Crankshaft 4
Solenoid, Lock -~ Fuel 16
Solenoid, Start 40

Spacer,
Spacer,
Spring,
Spring.,
Spring.
Spring,
Starter
Starter
Stator,
Strap,

Strap,

Support,

Support
Switch,

Ground
Muffler 32

Bracket - Fuel Pump 14
Muffler 32

Brush - Generator 38
Governor 21
Valve - Breather 4

Valve - 0il Bypass 6
24
Components
Wound 38
10.30

25,26

Hinge 36
Housing 36
Rocker 40,42

Tab, Terminal 40

Tappet,

Valve 4

Terminal, Receptacle 28

Terminal, Ring

24,40

Transformer - Regulator 28
Tube, Exhaust 32,34

Tube, Housing - Choke 14
Tube, 0i1 - Cylinder Block 4

Valve,
Valve,
Valve,

Intake and Exhaust 4
Shut-0ff - Fuel 16
Shut-0ff - 011 Base 10

Yoke, Governor 13



Introduction

This catalog applies to the Standard BGE/BGEL Recreational Vehicie Generator Sets as
listed in the Generator Set Data Table. Parts are arranged in groups of related items
and each illustrated part is identified by a reference number corresponding to the same
reference number in the parts list. Unless otherwise mentioned in the description,
parts are interchangeable between models. Parts illustrations are typical. Using the
model and specification number from your generator set nameplate, select parts that
apply to your set. Right and Left sides are determined by Facing the engine (front) of
the set.

Generator Set Data Table

MODEL AND ELECTRICAL DATA

SPECIFICATION WATTS VOLTS HERTZ WIRE PHASE FUEL

3.5 BGEL-53CR* 3500 120/240 50 3 1 LP-Liquid

3.5 BGE-53BR* 3500 110/220 50 3 1 Gasoline

3.5 BGE-53CR* 3500 120/240 50 3 1 Gasoline

4.0 BGE-1R/* 4000 120 60 3 1 Gasoline

4.0 BGEL-1R/%* 4000 120 60 2 1 LP-Liquid

4.0 BGE-FA/* - 4000 120 60 2 1 Gasoline

4.0 BGE-3CR/* 4000 120/240 60 a4 1 Gasoline

* - The diagonal line (/) in the model and specification number separates

generator set characteristics from the specification number and
letters. The specification number denotes customer requested options
or deviations from a standard (1A, 1B, etc.) model. The specification

letter advances {A, to B, to C, etc.) with major manufacturing changes.

NOTE:

Components Sold As An Assembly Will Be Assembled At The Factory.



Cylinder Block

34



REF
NO.

1

W3,

10

12
13

14

15

16

19

20
21
22
23
24

PART
NO.

517-0048

800-0051
800-0575

104-0776

101-0450
101-0450-02
101-0450-10
101-0450-20
101-0450-30
104-0575
101-0782
101-0439
101-0405
509-0041
516-0072
120-0735

110-1824

110-1824-02
110-1824-05
110-1824-10
110-1824-25

110-0197

110-0197-02
110-0197-05
110-0197-10
110-0197-25

101-0432

101-0432-02
101-0432-10
101-0432-20
101-0432-30

110-3527
110-3526
110-1935

850-0050
526-0251

516-0141
123-1175
123-1173
123-1174
110-1879-01

QTY
USED

1
1
5

5

AR

[N SPNT N AT N S S g Sy

DN NON

NN NN

Cylinder Block

PART
DESCRIPTION

Block, Cylinder (See Short
Block Catalog #932-0109)
(Includes Parts Marked *)

*Plug, Welch - Camshaft
Opening (1-5/8")
*Screw, Cap - Hex Head
3/8-16 x 1-1/4"
3/8-16 x 1-1/8" -~ Flanged
Head - BGEL Spec D '
*Shim, End — Crankshaft
Play (.005")
Bearing, Crankshaft — Rear
(Includes Thrust Washer)
* Standard
.002" Undersize
.010" Undersize
.020" Undersize
.030" Undersize
*Washer, Thrust (Special)
*Gasket, Plate - Bearing
*Plate, Bearing - Rear
*Bearing, Camshaft
Seal, 0il - Crankshaft Rear
*Pin, Drive - Bearing Stop
*Tube, 0il - Cylinder Block
Insert, Valve Seat - Exhaust
* Standard
.002" Oversize
.005" Oversize
.010" Oversize
.025" Oversize
Insert, Valve Seat - Intake
* Standard
.002" Oversize
.005" Oversize
.010" Oversize
.025" Oversize
Bearing, Crankshaft - Front
(Flanged)
* Standard
.002" Undersize
.010" Undersize
.020" Undersize
.030" Undersize
*Guide, Valve
Exhaust - Begin Spec D
Intake ~ Begin Spec D
Spec A-C
*Washer
Lock (3/8")
Flat (3/8" Screw) -
BGEL Spec D
*Pin, Alignment - Gear Cover

Reed, Valve - Breather

Baffle, Valve - Breather

Spring., Valve — Breather

Cover, Valve - RH

REF
NO.

25
26
217

28

29

30

31

32

33

34

35
36
37

38

39
40
41

PART
NO.

123-1649
110-3709

115-0006
115-0006-02
115-0006-05

110-1808
110-3479

110-1955
110-3480
110-3515
800-0010
110-0539
110-3485
110-0639
110-3511
110-3604

509-0210
803-0071

123-1417
110-3181

110-3214
110-3213

110-3509
110-3508
110-0893
110-3487

526-0018
526-0122

800-0540
800-0571

800-0572
800-0871

QTY
USED

NN N Y W

NN

N =

N =

4
1
18

8
10

8
10

5600~-0001
5600~-0002
5600-0004
5600~0011
5600~-0018
5600~-0054
5600~0085
56000056
5620~-0003
5620-0130
5620~0131

PART
DESCRIPTION

Housing, Breather
Gasket, Cover - Valve
Tappet, Valve
Standard
.002" Oversize
.005" Oversize
Valve, Intake
Spec A-C
Begin Spec D
valve, Exhaust
Spec A-C
Stellite — Begin Spec D
Standard - Begin Spec D
Screw, Cap ~ Hex Head
(1/4-20 x 1-3/4")
Spring, Valve
Used on BGE Spec A-C and
BGEL Spec B
Begin Spec D
Lock, Spring - Valve
Used on BGE Spec A-C and
BGEL Spec B
Begin Spec D
Seal, Valve - Intake
Used on BGE Spec A-C and
BGEL Spec B
Begin Spec D
Screw, Socket - Set
(3/8-16 x 5/8")
Filter, Breather
Gasket, Head - Cylinder
Head, Cylinder
Used on BGE Spec A-C and
BGEL Spec B
Right Side
Left Side
Begin Spec 0
Right Side
Left Side
Retainer, Spring — Valve
(Optional)
Used on BGE Spec A-C and
BGEL Spec B
Begin Spec D
Washer, Flat (1/4")
Washer, Flat (5/16")
Screw, Cap - Hex Head
(Special)
Used on BGE Spec A-C and
BGEL Spec B
1-5/8" Long
2" Long
Begin Spec D
2-3/8" Long
2" Long



Cylinder Block




REF
NO.

PART
NO.

526-0063
517-0087
110-3510

168-0178
168-0181
120-04¢91

120-0161
740-1004
800-0007

801-0050

801-0049
526-0066
120-0140
120~-0398

112-0186

112-0186-05
112-0186-10
112-0186-20
112-0186-30
112-0186-40

QTY
USED

- PN e

b o

NN NN

Cylinder Block

PART
DESCRIPTION

Washer, Flat - Copper (1/4")
Plug, Hole
Cap, Valve (Begin Spec D)
Gasket Kit
Carbon Removal/Valve Grind
Engine, Complete
Pump, 01l (Components Not
Sold Separately)
Gasket Kit, Pump - 07l
Washer, Flat (M6)
Screw, Cap — Hex Head
(1/4-20 x 1)
Screw, Cap - Hex Head
3/8-24 x 1" - Used on BGE
Spec A-C and BGEL Spec B8

3/8-24 x 7/8" - Begin Spec D

Washer, Flat - Copper (3/8")
Spring, Valve - Bypass
Plunger, Valve - Bypass
Piston (Includes Pin and
Retaining Rings)

Standard

.005" Oversize

.010" Oversize

.020" Oversize

.030" Oversize

.040" Oversize

REF

NO.
55

56
87

58

60
61

PART
NO.

112-0229
518-0311

113-0189

113-0189-05
113-0189-10
113-0189-20
113-0189-30
113-0189-40

114-0257
114-0257-10
114-0257-20
114-0257-30
114-0240

870-0302
110-0904

QTy
USED

B )

NN NR

BN

PR )

5600-0001
5600-0002
56000004
5600-0011
5600-0018
5600~0054
5600-0055
5600-0056
56200003
§620-013C
5620-0131

PART
DESCRIPTION

Pin, Piston
Ring, Retaining
Ring Set, Piston
Standard
.005" Oversize
.010" OQversize
.020" Oversize
.030" Oversize
.040" Oversize
Rod, Connecting
(Includes Bolt And Nut)
Standard
.010" Undersize
.020" Undersize
.030" Undersize
Bolt, Connecting Rod
(Special)
Nut, Self-Locking (5/16-24)
Cap. Roto Valve - Exhaust
(Used on BGE Spec A-C and
BGEL Spec B)

* — Parts Included in Cylinder Block.



REF
NO.

O U WA

PART
NO.

150-0078
150-1519
150-1520
510-0015
515-0001
105-0637

QTY
USED

|-
O

Camshaft

PART
DESCRIPTION

Ring., Retaining
Hub, Cup - Governor
Cup And Bushing, Governor
Ball, Governor
Key, Woodruff
Camshaft
{(Includes Center Pin)

REF  PART
NO. NO.

7 105-0332

8 105-0541
9 150-0075

QTY
USED

1

5620-0096

C-1084

PART
DESCRIPTION

Gear, Camshaft
(Includes Gear, Spacer
And Plate)
Washer, Thrust - Special
Pin, Center - Camshaft



REF
NO.

—

Nawn

5620-0066

Crankshaft And Flywheel

PART
NO.

104-0170

526-0356
526-0017
134-4342
518-0014

QTY
USED

pany

s 2

PART
DESCRIPTION

Screw, Cap ~ Hex Head
(Special)

wWasher, Flat (7/16" Screw)

Washer, Flat (7/16")

Flywheel, (Blower)

Ring, Retaining

5620-0072
CT-1084
REF PART QTY PART
NO. NO. USED DESCRIPTION
6 104-0043 1 Washer, Gear
7 104-0032 1 Gear, Crankshaft
8 515-0263 1  *Key Kit, wheel - Blower
9 515-0001 1  *Key, Gear - Crankshaft
0 104-1583 1 Crankshaft (Includes Parts

Marked *)

* ~ Parts Included In 104-1583 Crankshaft Kit.



0il Base And Mounting Hardware

10



REF
NO.

WN =

10

11
12

PART
NO.

102-1286
102-1387

403-2218
403-2280

402-0597
402-0602
402-0847
821-0010

526-0325
815-06857

402-0549
821-0016
821-0031

526-0324
526-0240

QTY
USED

-

0i1 Base And Mounting Hardware

PART
DESCRIPTION

Base, 0il
Gasket, Base ~ 011
Pan, Drip
Above Floor Models
Below Floor Models
Isolator, Vibration -
Generator End
Voltage Code FA - Spec C,D.E
Voltage Code FJ - Spec C & E
Snubber (Use with Isolator
402-0597)
Screw, Hex Washer Head -
Self-Locking {1/4-20 x 1/2")
Washer, Flat (3/8"}
Screw, Hex Head - Thread
Form (3/8~16 x 2-3/4")
Isolator, Vibration - Engine
End
Screw, Hex Washer Head - Self
Locking {5/16-18 x 3/4")
Screw, Hex Washer Head - Self
Locking (3/8-16 x 3/4")
Washer, Flat (5/16")
Washer, Flat (3/8")

1

REF
NO.

13
14

15
16

17

18

19
20
21
22

23

PART
NO.

337-2311

821-0014
821-0029
856-0008
123-1616

504-0150

800-0058
850-0050
123-1625
509-~0096
102-0938
505-0110
505-0266

102-0743

QTY
USED

1
1

H - N s

o

5620-0063

PART
DESCRIPTION

Strap, Ground {Mounts Scroll
To Drip Pan)

Screw, Hex Washer Head - Self
Locking

BGE (5/16-18 x 1/2")

BGEL (3/8-16 x 3/4")
Washer, Lock EIT (5/16")
Cup. Intake - 0il Pump

(Includes Pipe And Cup)
Valve, Shut-Off -~ 01l Base
Rear Drain {Above Floor

Mode1)
Screw, Cap - Hex Head
(3/8-16 x 3")

Washer, Lock (3/8")
Cap, Fill ~ 011
0-Ring, Cap - 0il Fill
Plug, Drain - 0il
Rear Drain, Bottom Drain
0i1 Base (1/2")
Square Head, Bottom Drain
0i1 Base (3/8")
Square Head, Countersunk
(3/8" Pipe) - Bottom Drain
Gasket, Plug - 01l Drain



REF
NO.

1
2

3

PART
NO.

122-0320
526-0065

800-0028

122-0360
122-0360-50

QTY
USED

N =

PART
DESCRIPTION

Adapter, 0il Filter
Washer, Flat - Copper
(5/16" Screw)
Screw, Cap - Hex Head
(5/16-18 x 1")
Drain, 011 Filter
Unpainted
Painted

0il1 Filter

12

REF
NO.

[é]

WM

PART
NO.

815-0194

122-0774
122-0645
309-0322
226-2980

QTY
USED

[

5600-0008

PART
DESCRIPTION

Screw, Cap - Hex Head

W/ET (#10-32 x 3/8")

Gasket, 01l Filter Adapter
Filter, 0il

Switch, Low 0il Pressure
Lead., Low Qil Pressure Switch



REF
NO.

U AWN =

w -3

PART
NO.

103-0772

150-2002
509-0008
510~0013
510-0014
516~0130

150-1187
815-0046

509-0040

QTyY
USED

N e )

N =

Gearcase

PART
DESCRIPTION

Gearcase (Kit)

(Includes Parts Marked™)
*Arm And Shaft, Governor
*Seal, 0i1 - Governor Shaft
*Bearing, Needle
*Ball, Bearing
*Pin, Dowel ~ Governor Cup

Stop
*Yoke, Governor
*Screw, Machine - Pan Head

(#8-32 x 3/8")

*Seal, 011 - Crankshaft

13

REF
NO.

10
11
12

et
~

SN N
et maamet Y T,

P I

e~
xl
0
M

KL

PART
NO.

103-081¢
526-0065

114-0022
800-0545
150-1998
870-0328
141-0710
820-10717

N

Nenecvnua

AN =

A SO 4

QTY
USED

ot

e

56200046

g

.

i

M

¥

i

" f,
- rd

FS-1596
PART

DESCRIPTION

Gasket, Mounting - Gearcase
Washer, Flat — Copper (5/16")
Screw, Cap - Hex Head

{Special)

1-3/4" Long

2-3/4" Long

*Link, Spring - Governor
*Nut, Self-Lock [#10-32")
*Spring, Idle Needle
*Screw, Pan Head

(#10~32 x 2-1/2")

* — Parts Included In 103-0772 Gearcase.



Fuel System (Gasoline)

14



REF
NO.

N

o w

(e iele JESNe )]

[l o
-~ Oy Ut

PART
NO.

154-2441
815-0587

141-0950
862-0015
146-0455

502-0002
153-0555
140-1087
815-0590
153-0556

153-0563
153-0571
518-0387
153-0567

815-0592

153-0561
518-0450

149-1994

149-2110

153-0554
153-0587
818-0591

800-0017

526-0018
140-1891
140-1894
153-0558
140-1889
183-0577
153-0576

QTY
USED

=W N Hiit N

=

[y

[

[ e S NSNS e

Fuel System

PART
DESCRIPTION

Manifold, Intake
Screw, Hex Washer Head

(Special)

Gasket, Mounting - Carburetor

Nut, Hex (5/16-18)

Carburetor {Includes Mounting
Gasket) (See Separate Page
for Components)

Elbow, Male - Inverted

Element And Cover, Choke

Gasket, Horn - Air

Screw, Hex Head {Special)

Housing Assembly, Choke
(Includes Parts Marked *)

*Housing, Choke

*Washer, Insulating - Choke

*Ring, Retainer

*Shaft Assembly, Housing -
Choke

Screw, Hex Washer Head

(Special)

Bracket, Mounting — Diaphragm

Clip, U - Diaphragm Mounting
Bracket

Pump, Fuel - Electric

Used Prior To: Generator
Set Serial Number
F860825839 Generator Set
S/N F863114065 (Not
Interchangeable with
149-2110)

Begin: Generator Set Serial
Number F860825893 (During
Spec C) Generator S/N
F863114065

Bi-Metal, Choke

Bracket, Mounting - Housing

Screw, Hex Washer Head

(Special)

Screw, Cap - Hex Head

(1/4-20 x 3-1/2")

Washer, Flat (1/4" Screw)
Element, Cleaner - Air
Housing, Cleaner - Air
Linkage, Choke

Adapter, Cleaner - Air

Linkage, Pull-off

Pull-off, Choke

15

(Gasoline)

REF
NO.

26
27

28
29

30

55
56

57
58

59

PART
NO.

503-1252
502-0871

502-0313
332-2431

149-2084
149-1929

98-5335
332-2572

154-2495
800-0033

850-0045
503-1345
140-1919
123-1615
503-1133
503-0183

815-0261

153-0578
517-0223
526-0002
120-0140
145-0562
145-0561
503-1351
153-0579
870-0421
518-0466
518-0459
134-2100

149-2082
821-0009

856-0006
815-0610

815-0261

QTY
USED

el sl o S 2 -4 oo 2 s b [l

3 o b b e R e e e

[ R

5620—-0061
5620-0062

PART
DESCRIPTION

Hose, Vacuum

(3/16" ID x 3" Long)

Fitting, Vacuum - Intake 90"
Manifold To Vacuum Hose

Elbow, 90°

Terminal, Lead — Fuel Pump
(.225")

Line, Fuel (Includes 2
Inverted Nuts)
Used With Fuel Pump 149-2110
Use With Fuel Pump 149-1994

Label, Preheat

Terminal, Lead - Fuel Pump
(.250 Recep)

Gasket, Manifold - Intake

Screw, Cap - Hex Head
(5/16-18 x 2")

Washer, Lock - Spring (5/16")

Clamp, Hose

Adapter, Preheater

Tube, Breather

Clamp, Hose — Breather Tube

Clamp, Hose - Breather Tube
Fits Hose 0.D. 1-1/32"

Screw, Hex Washer Head - Thd.
Cutting (1/4-20 x 1/2")

Tube, Housing - Choke

Cap, Vinyl

Washer, Flat (#6)

Spring., By-pass

Rod, Inlet - Air

Cover, Inlet - Air

Hose, Preheater

Cover, Housing ~ Choke

Nut, Cap (#6-32)

Clip, Housing - Choke

Clip. Hose - Preheater

Spacer, Bracket — Fuel Pump
(Use With Fuel Pump 149-2110)

Bracket, Pump - fuel (Use With
Fuel Pump 149-2110)

Screw, Hex Washer Head -
Self-Lock (1/4-20 x 3/8")

Washer, Lock - EIT (1/4%)

Screw, Hex Washer Head -
Thread Form (1/4-20 x 1)

Screw, Hex Washer Head -
Thread Cutting (1/4~20 x 1/2%)



Fuel System (LP)

42—

45

44— ‘

43— 37

38 53— B &

16



REF
NO.

[ =W ]

= O [{s s < Qs N o]

=

PART
NO.

154-2447
815-0587

141-0281
862-0015
141-0932

505-0274
307-1886
140-2308
815-0590

526-0008

815-0531
821-0005
503-0183

503~1365
148-0893
502-0927-01

153-0557
307-2559-01
815-0591

800-0017

526-0018
140-1891
140-1894
502-0838
140-1889
815-0647

850-0040
502-0935

148-0896
148-0903
148-0890

815-0370
815-0261

QTyY
USED

MW R RN

N s 1 N Rl N

=N

[ E

Fuel System (LP)

PART
DESCRIPTION

Manifold, Intake
Screw, Hex Washer Head
(Special}
Gasket, Mounting - Carburetor
Nut, Hex (5/16-18)
Carburetor (See Separate Page
For Components)
Plug, Pipe — Hex (1/8")
Relay, Ignition
Gasket, Horn - Air
Screw, Cap - Hex Head
(Special)
Washer, Flat (#10)
Screw, Hex Washer Head
Special (Spec B)
#10-32 x 1/2" (Spec D)
Clamp, Hose (9/16 to
1-1/16")
Hose, Fuel (7-1/2" Long)
Regulator
Bushing, Reducer (3/8 x 1/4")
Bracket, Mounting — Housing
Spec B
Spec D — Zinc Plated
Screw, Hex Washer Head
(Special)
Screw, Cap - Hex Head
(1/4-20 x 3-1/2")
Washer, Flat (1/4" Screw)
Element, Cleaner - Air
Housing, Cleaner - Air
Elbow, Reducing - 90°
Adapter, Cleaner - Air
Screw, Hex Washer Head
(1/4-20 x 5/8")
Washer, Lock (1/4")
Elbow, 90°
Bracket, Mounting - Filter
Bottom Outlet Exhaust
Front Outlet Exhaust
Filter, LPG (Includes Element
And 0-Rings)
Screw,Cap ~ Hex Head - Thread
Form (1/4-20 x 1/2")
Spec B
Spec D

11

REF
NO.

30

31

32

33
34

35
36
37

38

39

40

41

PART
NO.

502-0932-01

502-0933-01
502~-0054
307-2478

154-2745
502-0928-01

501-0525
336-9679
815-0261

154-2627

502~-0965-01

502-0929-01
307-2501

815-0176

870-0221
503-1190
526-0003
148-0898
800-0033

740-1006
123-1615
503-0183
503-1133

148-0897
149-2032-01

QTY
USED

=N

N -

A B

ST

5620-0126
5620-0127

PART
DESCRIPTION

Elbow, Street - 45°
(Front Outlet, Exhaust
Manifold)

Elbow, Male ~ 90°
Front Outlet, Exhaust

Manifold
Bottom Outlet, Exhaust
Manifold

Solenoid, Lock - Fuel (Front
Outlet - Exhaust Manifold)

Gasket, Manifold - Intake

Adapter., Reducer — Front
Outlet - Exhaust Manifold

Line, Fuel

Lead, Bracket - Filter Mounting

Screw, Hex Washer Head
(1/4-20 x 1/2")

Manifold, Exhaust
(Includes Heat Shield And
Fuel Line)

Elbow, Reducing - 45°
(Bottom Outlet, Exhaust

Manifold)

Nipple., Close (Bottom
Outiet, Exhaust Manifold)

Valve, Fuel Shut-off
(Bottom Outlet, Exhaust

Manifold)

Screw, Hex Head - Machine
#(8-32 x 1/2")

Nut, Hex (#8-32)

Clamp, Hose

Washer, Flat (#8)

Element, Filter — Fuel

Screw, Cap - Hex Head
(5/16-18 x 2")

Washer, Flat (M8)

Tube, Breather

Clamp, Hose - Breather
Tube (1.13" Dia.)

Clamp, Hose - Breather
Tube (.900" Dia.)

Washer, Mounting - Regulator

Bracket, Fuel Line - LP -
Zinc Plated



Carburetor Components (LP)

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
141-0932 1 Carburetor, Complete 9 141-0711 1 Spring, Stop - Throttle
1 141-0708 1 Bowl, Fuel 10 141-0736 1 Plug, Bowl
2 141-0698 2 Screw, Round Head 11 141-0077 1 Washer, Plug - Bowl
With Washer 12 141-0934 1 Needle, Adjust - Idle
3 141-0919 1 Plate, Throttie 13 141-0936 1 Lever, Shaft ~ Throttle
4 141-0940 1 Seal, Dust 14 141-0939 1 Spring, Screw - Main Jet
5 141-0935 1 Spring, Needle - Idle 15 141-0937 1 Needle, Adjust - Idle
6 141-0938 1 Tube, Idle (Rubber) 16 141-0924 1 Seal, Rubber
7 141-0701 1 Gasket, Bowl 17 141-0281 1 Gasket, Flange — Carburetor
8 141-0700 1 Screw, Stop - Throttle



REF
NO.

PART
NO.

146-0455

141-0708
141~0741
141-0698

141-0919
141-0924
141~0923
141-0920
141-0703
141-0702
141-0701
141-0700

Carburetor Components (Gasoline)
Facet

(Spec A-C)

Q1Y PART
USED DESCRIPTION

Ny

e e

Carburetor, Complete
Gasoline - Electric Choke
Bowl, Fuel
Plate, Choke
Screw, Round Head
With Washer
Plate, Throttle
#*Seal, Rubber
#*Seal Assembly, Valve
Shaft, Throttle
*Shaft, Float Pivot
Float, Carburetor
© #*Gasket, Bowl
Screw, Throttle Stop

19

REF
NO.

13
14
15
16
17

18
19
20
21

PART
NO.

141-0711
141-0713
141-0710
141-0077
141-0942

141-0921
141-0799
141-0281
141-0927

141-0928

Q7Y
USED

O e L

[P

5600-0010

PART
DESCRIPTION

Spring., Stop - Throttle
*Needle, Adjusting - Idle
Spring, Needle - Idle Adjusting
#*Washer, Jet - Main
Jet, Main (Adjustable)
{Includes Packing)
Shaft, Choke
*Spring, Fuel Float
#*Gasket, Flange - Carburetor
Kit
Repair, Carburetor
(Includes Parts Marked*)
Gasket, Carburetor
(Includes Parts Marked#)

* — Included In Repair Kit 141-0927.
# - Included In Gasket Kit 141-0928.



REF  PART
NO. NO.

146-0455
1 146-0453

2 146-0457

QTY
USED

1
1
1

Carburetor Compgzents (Gasol1ne)
(Spec C-F)

PART
DESCRIPTION

Carburetor, Complete
(Includes Mounting Gaskets)

Float Kit, Carburetor (Includes

Float, Pin and Valve)

Repair Kit., Carburetor (Includes
Gasket Package, Float Valve,

Idle Adjust Needle And Spring,

Mounting Gaskets, Adjust
Limit Caps, Throttie Stop
Screw And Spring)

20

REF
NO.

~oow

PART
NO.

141-0281
146-0449
146-0450
140-1087

Q1Y
USED

= ey

PART
DESCRIPTION

Gasket, Mounting - Carburetor
Jet, Idle

Jet, Power

Gasket, Horn - Air



REF
NO.

BaWwN

PART
NO.

870-0131

150-0096
150-1612
150-1958-02

Governor

PART
DESCRIPTION

Nut, Hex — Self-Locking
(10-32)

Stud, Speed Adjustment

Spring, Governor
Bracket, Governor - Zinc
Plated

2]

518-0006

150-1957
150-2102
150-0939

QrY
USED

-

5620~-0067
$620-0128

XFS-1597

PART
DESCRIPTION

Clip, Retaining

Rod, Governor Arm To Carburetor
BGE
BGEL

Joint, Ball



REF  PART
NO. NO.

1 166-0772
2 166-0747
3

167-1605-02

167-1615-01
167-1615-06
815-0370
815-0261

85 312-0249

QTY
USED

-

[

Ignition System

PART
DESCRIPTION

Coil, Ignition
(Inciudes Nuts And Washers)
Clamp, Coil
Cable, Plug - Spark
Used on BGE Spec A-C and
BGEL Spec B
135° Boot
Used on BGE Spec E and
BGEL Spec §
9" Long
26" Long

Screw, Hex Washer Head - Thd.

Cutting (1/4-20 x 1/2")
Used on BGE Spec A-C and
BGEL Spec B
Used on BGE Spec E and
BGEL Spec D
Condenser, Ignition

22

REF
NO.

6
8

10
12

14
15

PART
NO.

85020085

160-1303
160-1325

160-1150
336-2378

167-0263-01
802-0034

850-0038
166-0554

QTY
USED

2

-

NN N

PART
DESCRIPTION

Washer, Lock (8 MM)

Box, Breaker (See Separate
Page For Components)
(Includes Mounting Gasket)

Used on BGE Spec A-C and
BGEL Spec B

Used on BGE Spec E and
BGEL Spec D

Gasket, Mounting - Breaker Box

Lead, Coil To Breaker Box
Mounting

Plug, Spark

Screw, Cap - Socket Head
(1/4-20 x 3/4")

Washer, Lock - Spring (1/4")

Nut, Hex {8 MM)



REF
NO.

o [AR S

PART
NO.

160-1325
160-1317
160-1316
815-0358

312-0246
802-0034

QTY
USED

[y

Breaker BoXx

5600-001S

—2

PART
DESCRIPTION

Box, Breaker

Complete (Includes Parts
Marked *)
*Clip, Cover - Breaker Box
*Cover, Box — Breaker
*Screw, Hex Head - Slotted

Thread Form (#8-32 x 5/16")
*Condenser, Ignition
*Screw, Cap — Socket Head
(1/4-20 x 3/4")

23

RE!
NO.

-
= O W©®-o0

12

F  PART
NO.

850-0038
160-1183
160-1314
160-1150
336-2378
160-1328

160-1151

QTY
USED

[ Y

PART
DESCRIPTION

*Washer, Lock — Spring (1/4")
*Point, Breaker
*Base, Box — Breaker
*Gasket, Box - Breaker
Ltead, Breaker Box To Coil
Tune-up Kit, Ignition
(Includes Points And
Condenser)
Plunger, Points — Breaker

* — Parts Included In 160-1325 Breaker Box.



Starter

REF PART qQTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Starter, 12 Volt (See Separate 6 850-0040 1 Washer, Lock (1/4")
Page For Components) 4.0 BGE, BGEL
191-1599 1 Spec A 7 862-0001 1 Nut, Hex (1/4-20)
191-1667 1 Begin Spec B 4.0 BGE, BGEL
2 226-2426 1 Lead, Starter (Used on BGE 8 332-2748 1 Terminal, Ring (1/4") (Used
Spec E and BGEL Spec D) on BGE Spec A-C and BGEL
3 800-0052 2 Screw, Hex Head - Cap Spec B)
(3/8-16 x 1-1/2") 9 862-0003 2 Nut, Hex (3/8-16)
4 850-0050 2 Washer, Lock (3/8")

24



Starter Components - Spec A

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 191-1599 1 Motor, Starter (Complete) 20 NFS 2 +*Brush, Ground

2 815-0570 2 Screw, Cap - Hex Washer Head 21 NFS 1 +*Stud And Brush, Input
Input (Special) 22 NFS 1  +Bushing, Insulation -

6 NFS 1 #Cover, Dust Input Stud

7T NFS 1  #Nut, Stop 23 NFS 1 +Washer, Insulation -

8 NFS 1  #Washer, Stop Nut Input Stud

9 NFS 1 #Spring, Anti-drift 24 NFS 1 +Washer, Flat - Input Stud
10 NFS 1  #Spacer, Dust Cover 25 NFS 1 +Washer, Lock - Input Stud
11 191-1156 1 Drive 26 NFS 1  +Nut, Securing - Input Stud
12 191-1048 2 Screw, Cap - Hex Head{Special) 27 191-1040 1 Cap, Commutator
13 850-0040 2 Washer, Lock (1/4") {Includes Parts Marked +)
14 191-1833 1 Cap, Drive End 28 NFS 1 Housing, Motor - Starter
15 191-1038 1 Washer, Armature Thrust 29 191-1359 1 Cover, Dust (Includes

16 191-1039 1 Armature Parts Marked #)
17 NFS 4 +*Spring, Brush 30 191-1041 1 Repair Kit, Brush — Spring
18 NFS 1  +Holder, Brush And Stud (Includes Parts
19 NFS 2  +Screw And Lockwasher Marked *)

+ - Included In The 191-1040 Cap.
* - Included In The 191-1041 Brush, Spring And Stud Kit.
# - Included In The 191-1359 Dust Cover.

25



Starter Components
(Begin Spec

>N

SO

DL T

100
» q-‘{\:"5’ |
" :
.- /
- —
- /
- —‘:i’—::::m
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
191-1667 1 Motor, Starter (Complete) 6 191-1776 1 Cap. Drive End
1 191-1817 1 Cover, Spring 7 191-1819 1 Gear, Starter
2 191-1818 1 Retainer, Clutch 8 191-1786 1 Pin, Roll
3 191-1785 1 Washer, Drive 9 191-1822 1 Washer, Pinion
4 191-1784 1 Clutch And Spline 10 191-1820 1 Spring, Pinion
5 191-1781 1 Cap, End 11 191-1821 1 Retainer, Spring

26



PN

REF
NO.

o o W N b

0w

PART
NO.

870-0196
304-0015
304-0044

304-0773
815-0583

812-0061
870-1183

226-2754
226-2753

QrY
USED

T G Y

N

gy N

Resistor Assembly

13’//////"

PART
DESCRIPTION

Nut, Insulation (#8)
Washer, Centering
Resistor, Fixed - 2.5 Ohms
50 Watts
Bracket, Mounting - Resistor
Screw, Cap — Hex Head
(Special)
Screw, Round Head
(#6-32 x 3/8")
Nut, Hex (Special)
Lead, 7" Long
Lead, 3" Long

2]

REF
NO.

10
11

12
13

PART
NO.

332-0942
815-0340

304-0772

815-0370

815-0261

QTY
USED

5600-0052

PART
DESCRIPTION

Tie, Cable
Screw, Hex Washer Head
Thread Form (10-32 x 3/8")
Bracket, Mounting ~ Resistor
Forming (1/4-20 x 1/2")
Screw, Hex Washer Head -
Thread Cutting (1/4-20 x
1/2n)
Used on BGE Spec A-C and
BGEL Spec B
Used on BGE Spec E and
BGEL Spec D



Transformer Regulator

]
REF  PART Q1Y PART : REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Transformer—Regulator 10 337-2229 1 Bar, Bus (4-1/4" Long)
315-0605 1 60 Hertz - 120 Volt 11 815-0194 2 Screw, Cap - Hex Head
50 Hertz (10-32 x 3/8")
315-0645 1 110/220 Volt 12 Tie, Cable
315-0646 1 120/240 Volt (BGE Spec A-C 332-0941 1 60 Hertz
and BGEL Spec B Only) 332-0941 2 S0 Hertz
2 Screw, Hex Washer Head - 13 Screw, Cap — Hex Head
Thread Form 815-0235 2 BGE (Spec A-C Only)
815-0337 3 BGE (1/4-20 x 3/4") 60 Hertz (1/4-20 x 5/8")
815-0290 2 BGEL (1/4-20 x 5/8") 815-0610 2 BGE, BGEL - 50 Hertz
3 Connector, Parallel (1/4-20 x 1") - Also BGEL
332-0418 2 60 Hertz 60 Hertz
332-0418 3 50 Hertz 14 509-0196 1 CO-Ring, Stator Housing
5 331-0009 1 Connector (3/4" x 90°) 15 526-0018 2 Washer, Flat (1/4" Screw)
6 332-1993 2 Terminal, Receptacle (1/4") 16 870-0433-03 2 Nut, Push-on (1/4-20)
(Spec A-C Only)
7 856-0008 2 Washer, Lock — EIT (5/16")
8 332-0046 2 Terminal, Ring (5/16") * — Parts Included In Transformer-Regulator.
(Spec A-C Only)
9 Cap, Insulating
60 Hertz
332-2699 3 4.0 BGE/BGEL (Spec A-C)
50 Hertz
898-1193-03 6 3.5 BGE (Spec A-C)
898-1193-03 3 3.5 BGE (Spec E)

28



28



Air Housing

30



REF
NO.

1

PART
NO.

821-0009
821-0010

134~-4483

821-0014

821-0016
134-4354
815-0261

QTY
USED

11

o N

Air Housing

PART
DESCRIPTION

Screw, Hex Washer Head
Self-locking
1/4-20 x 3/8" (Used on BGE
Spec A-C and BGEL Spec B)
1/4-20 x 1/2" (Used on BGE
Spec E and BGEL Spec D)
Scroll {Includes Baffle)
Screw, Hex Washer Head -
Self-locking
3.5 BGE (Spec A-C)
(5/16-18 x 1/2")

4.0 BGE/BGEL (5/16-18 x 3/4")

Backplate, Scroll

Screw, Hex Head — Tapping
Cylinder Air Housing (Right
Hand) (1/4-20 x 1/2%)

31

REF
NO.

[Tole IR No))

10

12

13
14

PART
NO.

134-4353
134-4352
134-4348
155-2040
856-0010
337-2311

517-0283

800-0048

403-1523

QrY
USED

RO R ed

=

56200067
5620-0128
PART
DESCRIPTION

Housing, Cylinder Air - Left

Housing, Cylinder Air - Right

Guard, Scroll

Shield, Noise (BGE Sets Only)

Washer, Lock (EIT - 3/8")

Strap. Ground {(Mounts Scroll
To Drip Pan)

Pilug, Dot Button - Use With
Above Floor Models - Scroll
134-4345

Screw, Cap - Hex Head
(3/8-16 x 3/4")

Bracket, Lifting (Used on BGE
Spec A-C and BGEL Spec B
Only)



Exhaust System - Above Floor Models




REF
NO.

1
1A

1B

o 10
11
12

PART
NO.

154-2462
154-2551
154-2627
850-0045
155-2049
154-2061
154-2542
154-2469
154-2540
154-2683
154-2718
155-2025
800-0030
800-0730
800-0007
800-0026
800-0036
862-0001

850--0040
155-1258

QTY
USED

1
1

(S S 3

e

[ERTPREN

Exhaust System - Above Floor Models:

PART
DESCRIPTION

Manifold, Exhaust - Bottom
Outlet (Spec A) S~
Manifold, Exhaust - BGE
(Begin Spec B)
Manifold, Exhaust - BGEL
. (Begin Spec B)
Washer, Lock (5/16")
Bracket, Exhaust (Begin Spec
B)
Gasket, Exhaust
Spec A
Begin Spec B
Adapter, Exhaust - Flange Type
2-7/16" Long (Spec A}
Begin Spec B
4-1/4" Long
6-1/4" tLong
8" Long
Strap, Muffler
Screw, Cap — Hex Head
5/16-18 x 1-1/4" (Spec A

Only)
5/16-18 x 1"
Screw, Cap - Hex Head
(1/4-20 x 1")

Screw, Cap — Hex Head
Use With-Out Spacer
(5/16-18 x 3/4")
Use With Spacer
(5/16-18 x 2-3/4")
Nut, Hex (1/4-20)
Washer, Lock (1/4")
Muffler, Arrestor - Spark
(Side Inlet, End Outlet)

3

REF
NO.

PART
NO.

12A 155-1485

13
14
15
16

17
18
19

20

21
22
23

24

25

26

165-1239
155-2174
155-1015

815-0499
815-0261
155-2026
154-2746
800-0026

155-2036
154-2538
155-2049
800-0005
526-0018
821-0029
154-2662

154-2663

370-4027

QrY
USED

1

BOHON [EREF R

e b et

5620-0065
5620-0127
PART
DESCRIPTION

Muffler, Arrestor - Spark
{Same End Inlet, Outlet)

Clamp, Muffler

Hanger, Exhaust

Clamp, Muffler

Screw, Hex Washer Head -
Thread Form

1/4-20 x 5/8"
1/4-20 x 1/2"

Strap, Muffler

Gasket, Exhaust Manifold

Screw, Cap - Hex Head
(5/16-18 x 3/4")

Bracket, Exhaust Manifold

BGEL (1.97" Long)
BGE (2.31" Long)
BGE (9.19" Long)

Screw, Cap — Hex Head
(1/4~20 x 3/4")

Washer, Flat (1/4")

Screw, Hex Washer Head -
Self-Lock (3/8-16 x 3/4")
(Begin Spec B}

Tube, Exhaust - 11" Long
(Use With 154-2663 Bracket)
(Begin Spec B)

Bracket, Exhaust (Use With
154-2662 Tube) (Begin Spec B)

Spacer, Muffler - 2" Long
(Used Only On RVs With
6-1/4" Long Exhaust Adapter)
(Begin Spec B)



Exhaust System - Below Floor Models

34



REF
NO.

1
1A

1B

2A

2B

PART
NO.

154-2510
154-2551

154-2627

155-2047
155-2086

155-2048
155-2085
155-2164

800-0004

Q1Y
USED

[y

Exhaust System - Below Floor Models

PART
DESCRIPTION

Manifold Assembly, Exhaust -
Front Outlet (Spec A)

Manifold, Exhaust — BGE ™
(Begin Spec B)

Manifold, Exhaust -~ BGEL
(Begin Spec B)

Muffler, Arrestor — Spark
(Side Inlet, Opposite Side
Qutlet)

Spec A
Begin Spec B

Muffler, Arrestor - Spark
(Side Inlet, Opposite End
Outlet)

Spec A
Begin Spec B

Muffler, Spark Arrestor -
(Side Inlet, Same End Outlet)

Screw, Cap - Hex Head
(1/4-20 x 5/8")

35

REF
NO.

4

~o0m

10
11
12
13
14

18
16

PART
NO.

155-2036
155-2049
155~1256
850-0040
800-0730

800-0026

850-0045
1564-2539
155-1015
155-2174
154-1728
821-0029

526-0130
154-2542

Q1Y
USED

NN RPPO £ N R 2

N

56200065
5620-0127
PART
DESCRIPTION

Bracket, Exhaust Manifold
1.56 x 1.97"
9.19" Long
Clamp., Muffler
Washer, Lock (1/4")
Screw, Cap - Hex Head
(5/16-18 x 1")
Screw, Cap - Hex Head
Exhaust Manifold
(5/16-18 x 3/4")
Washer, Lock (5/16")
Tube, Exhaust
Clamp, Muffler
Hanger, Exhaust Pipe
Gasket., Exhaust Manifold
Screw, Hex Washer Head - Self
Lock (3/8-16 x 3/4")
Washer, Flat (1/4")
Gasket, Exhaust



REF

=z
~S~ompwNoREL O

o]

11
12

PART
NO.

405-3332
405-3333
405-3334
405-3453
508-0071
508-0008
821-0014

800-0002

526-0030
850-0040
403-2280
406-0566

QTY
USED

% DW=

[ACIE ol AN 0 ]

Housing - Below Floor Models

PART
DESCRIPTION

Panel, Housing — Right Hand

Panel, Housing - Left Hand

Panel, Housing - Rear

Support, Housing

Grommet, Rubber

Grommet, Rubber

Screw, Hex Washer Head — Self
Locking (5/16-18 x .50")

Screw, Cap - Hex Head
(1/4-20 x .38")

Washer, Flat (3/8")

Washer, Lock (1/4")

Pan, Drip

Pin, Hinge

36

REF
NO.

13
14
15

16

17
18
19
20
21

22
23

PART
NO.

406-0567
406-0568
821-0010

821-0031

526-1518
405-3405
405-3611
405-3612
821-0033

870-0437
870-0257

QTY
USED

N =N £ AN

N

PART
DESCRIPTION

Plate, Hinge

Support, Hinge

Screw, Hex Washer Head - Lock
(1/4-20 x .50")

Screw, Hex Washer Head - Lock
(3/8-16 x .75")

washer, Flat (7/16")

Bracket, Housing

Brace, Side (22.2" Long)

Brace, Rear (27.35" Long)

Screw, Hex Head - Lock
(1/16-14 x .75")

Nut, Hex (7/16-14)

Nut, Hex {5/16-18)



31



38



5600-0052

Generator
REF PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Armature Assembly, Wound 12 Ring, Collector - Armature
(Includes Fan, Ring Gear, 204-0137 1 60 Hertz (BGE Spec A-C and
Ball Bearing, and Collector BGEL Spec B)
Ring) 204-0134 1 50 Hertz
60 Hertz 13 323-1298 1 Connector, Tab
201-3172 1 120 volt (Spec A) 14 Lead
201-3252 1 120 Volt (Begin Spec B) 226-2809 1 BGE - Includes Receptacle
201-3247 1 120/240 Volt, Extended Connector
Shaft (Begin Spec C) 226-2990 1 BGEL
50 Hertz 15 508-0253 1 Bushing (1.0 ID x 1-15/32" 0D)
201-3246 1 110/220 Volt 16 332-0941 4 Tie, Cable
201-3388-S3 1 Code FA, Spec C.D.E 17 212-1274 1 Cover, Brush Block
2 Housing, Stator 18 Screw, Hex Head - Thread
220-3945 1 Spec A Cutting — W/ET
220-4097 1 Begin Spec B 815-0194 2 4.0 BGE, Spec A-C
220-4104 1 Begin Spec G,E (#10-32 x 3/8")
3 Adapter, Generator 815-0181 2 3.5 BGE, Spec C
231-0284 1 Spec A (#10-32 x 1/2")
231-0288 1 Begin Spec 8 19 802-1038 1 Screw, Socket - Armature
4 Stator, Wound Through (7/16-14 x 10.23")
60 Hertz 20 800-0575 5 Screw, Hex — Flange Head
220-3883 1 120 Volit (3/8-16 x 1-1/8")
220-3885 1 120/240 Volt (Used on BGE 21 850-0050 4 Washer, Lock (3/8")
Spec A-C and BGEL Spec B) 22 862-0003 4 Nut, Hex (3/8-16)
220-3887 1 120/240 Volt - Used with 23 315-0591 1 Cover, Transformer
Extended Shaft 24 815-0337 4 Screw, Cap — Hex Washer Head
50 Hertz (1/4-20 x 3/4")
220-3997-02 1 120/240 Volt 25 Connector, Receptacle
220-3997-01 1 110/220 Volt 323-1299 1 BGE
5 510-0099 1 Bearing, Ball 332-0819 1 BGEL
6 212-1285 1 Block, Generator 26 212-1276-03 2  *Spring, Generator Brush
Brush {Includes Parts 27 212-1286 1  *Block, With Terminal
Marked *) 28 526-0018 4 Washer, Flat (1/4" Screw)
7 Screw, Hex Head - Thread 29 Fan and Gear, Armature
Form {Includes Ring Gear)
815-0584 2 #10-32 x 5/8" 205-0156 1 4.0 BGE - Spec A Only
815-0359 2 #10-32 x 7/8" 205-0165 1 4.0 BGEL - Spec B, 3.5 BGE
g 226-2442 1 Lead (Includes Terminals) - Spec C
9 Clamp, Stator 30 104-1570 1 Gear, Ring - Spec A Only
232-3073 4 60 Hertz 31 515-0142 1 Key, Extended Shaft
232-2955 4 50 Hertz (174" x 1*)
10 214-0103 2  *Brush, Generator
11 815-0436 4 Screw, Cap - Hex Washer Head

(1/4-20 x 1/2")

39

* - Parts Included in 212-1285 Generator Brush Block



Control

L

40



REF  PART QTY
NO. NO. USED
1 301-8619 1
2
300-2784-01 1
300-2943-01 1
3
812-0062 4
815-0550 4
3A 850-0020 4
4 321-0287 1
5 308-0852 1
6 321-0298 1
7 321-0266 1
8
338-1931 1
338-1932 1
338-2143 1
338-2031 1
9 815-0194 4
10 332-1815 1
11
815-0388 2
815-0387 2
12 307-2344 1

Control

PART
DESCRIPTION

Cover, Control

Board, Circuit - Printed
BGE
BGEL

Screw

Round Head (#6-32 x 7/16")
{Used on BGE Spec A-C and
BGEL Spec B)

Pan Head {#6-32 x 3/8")
(Used on BGE Spec E and
BGEL Spec D)

Washer, Lock (#6) (Used on
BGE Spec A-C and BGEL Spec B)
Insulator, Fuse
Switch, Rocker
Fuse, 5 Amps - Slo-Blow
Holder, fuse
Harness, Wiring
60 Hertz
BGE
BGEL
Begin Spec C.E
50 Hertz
Screw, Hex Head W/ET - Thread
-Cutting (#10-32 x 3/8")
Tab, Terminal
Screw, Pan Head
60 Hertz (#6-32 x 1/2")
50 Hertz (#6-32 x 1/4")
Solenoid, Start (Includes
Nuts And Washers)

41

REF  PART QTY
NO. NO. USED
13 320-1549 1
14
320-1323 1
320-1548-01 1
15 305-0718 1
16 508-0253 2
17 508-0251 1
18 815-0261 2
19 332-0156
20 815-0359 1
21 332-1993 2
22 332-0684 2
23 812-0061 2
24 850-0020 2
25 332~0529 6
27 323-0440 1
28 323-0400 1
29 98-5260 1
31 332-2112 1
32 323-1311 1
33 323-1302 8
34 323-1312 1
332-0819 1
357~0030 1

PART
DESCRIPTION

Guard, Breaker - Circuit
Breaker, Circuit
30 Ampere - 60 Hertz
17 Ampere -~ 50 Hertz
Rectifier, Bridge
Bushing (1.0 ID x 1-15/32" 0OD)
Bushing (.750 ID x 1-1/8" OD)
Screw, Hex Washer Head - Thd
Cutting (1/4-20 x 1/2")
Terminal (1/4")
Screw, Hex Head - Thread
Form (#10-32 x 7/8")
Receptacle, Blue (1/4")
Receptacle, Black (1/4")
Screw, Round Head
(#6-32 x 3/8")
Washer, Lock (#6)
Receptacle (1/4")
Housing, Socket
Housing, Connector Pin
Decal (Emerald I)
Insulator, Terminal -
Start Solenoid
Connector, 8 Pin
Pin, Contact
Housing, 8 Pin
Housing, Connector Push-On
4.0 BGEL ~ 60 Hertz
{Not Shown)
Rectifier, Silicon - CR5S
BGEL (Not Shown)



Remote Start Control

REF  PART QrY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
300-0985 1 Control Package, Standard - 6 302-0885 1 +Meter, Totalizing - Time
Remote Starting (Includes 7 302-0888 1  +Meter, Condition - Battery
Parts Marked *) 8 359-0034 1 +Djode
300-0986 1 Control Package, Deluxe - 338-1082 1 Harness, Wiring - Remote
Remote Starting (Includes (Not Illustrated) (Includes
Parts Marked +) Parts Listed Below)
1 815-0385 2 +Screw, Machine - Round Head 338-1082 1 6" Long.
(#6-32 x 1/2") 338-1080 1 10 Feet Long
2 860-0005 2  +Nut, Hex Head (#6-32) 338-1081 1 30 Feet Long
3 301-3566 1  *Panel, Control 323-0400 1 Housing, Connector
4 308-0341 1 *+Switch, Rocker 323-0500 1 Pin, Contact
5 301-3606 1 +Panel, Control

* — parts Included In 300-0985 Control Package.
+ - Parts Included In 300-0986 Deluxe Control Package.

42



REF
NO.

PART
NO.

98-5313
98-5142
98-5347
98-5260
98~5845
98-5713
98-5641-01
98-5335

518-0452
525-0305

518-0347
168-0178

110-1921
110-3181
154-1725
509-0168
154-2495
154-1446
509-0210
168-0181

Labels,

QTY
USED

RPN [ I S/ JE ST S PR S Y

RN DN W

Paint,

PART
DESCRIPTION

Label, Warning (Battery Cables)
Label, Warning (Fire Hazard)
Label, Danger (High Voltage)
Decal (Emerald I) - 60 Hertz
Decal (Emerald I) - 50 Hertz
Label, Warning (Extended Shaft)
Label, Performer - 18 Horsepower
Label, Preheat (Gasoline)
(Spec A-C)
Sealant, Thread (50cc Bottle)
Paint, Enamel Touch-Up
Green (Non-Metallic) 13 oz.
Pressurized Can
Loctite, Bottle (250cc)
Kit, Gasket -~ Carbon Removal
(Includes Parts Marked *)
*Gasket, Valve Cover
*Gasket, Cylinder Head
*Gasket, Exhaust Manifold
*Seal, 011 (vValve)
*Gasket, Intake Manifold (BGE)
*Gasket,. Intake Manifold (BGEL)
*Seal, Intake Valve
Kit, Gasket - Engine Complete
(Includes Parts Marked +)

43

REF
‘NO.

PART
NO.

101-0415
102-1200
103-0408
110-1g21
110-3181
120-0161
122-0375
140-1087
141-0281
154-1725
160-1150
509-0008
509-0040
509-0041
509-0168
154-2495
154-1446
154-2061
154-2542
141-0950

509-0210

QrY
USED

o R RO RN R Rt R - R W b e

n

Thread Sealant and Gasket Kits

PART
DESCRIPTION

Rear Bearing Plate

0i1 Base

Gear Cover

+Gasket, Valve Cover

+Gasket, Cylinder Head

+Gasket Kit, 0i1 Pump

+Gasket, 011 Filter Adapter

+Gasket, Air Horn

+Gasket, Carburetor (BGEL)

+Gasket, Exhaust Manifold

+Gasket, Breaker Box

+Seal, 0i1 (Governor Shaft)

+Seal, 011 (Gear Cover)

+Seal, 0i1 (Bearing Plate)

+Seal, 011 (vValve)

+Gasket, Intake Manifold (BGE)

+Gasket, Intake Manifold (BGEL)

+Gasket, Exhaust

+Gasket, Exhaust

+Gasket, Carburetor Mounting
(BGE)

+Seal,

+Gasket,
+Gasket,
+Gasket,

Intake Valve

* - Parts Included in 168-0178 Gasket Kit.
+ ~ Parts Included in 168-0181 Gasket Kit.



Part No.

98-5142
98-5260
98-5260
98-5313
98-5335
98-5335
98-5347
98-5641-01
98-5713
98-5845
101-0405
101-0415
101-0432
101-0432-02
101-0432-10
101-0432-20
101-0432-30
101-04389
101-0450
101-0450-02
101-0450-10
101-0450-20
101-0450-30
101-0782
102-0743
102-0938
102-1200
102-1286
102-1387
103-0408
103-0772
103-0810
104-0032
104-0043
104-0170
104-0575
104-0776
104-1570
104-1583
105-0332
105-05641
105-0637
110-0197
110-0197-02
110-0197-056
110-0197-10
110-0197-25
110-0539
710-0638
110-0893

Page

43
41
43
43
156
43
43
43
43
43

5

F -3
OO oo, W

-
-

11
43
11
11
43
13
13

3

A HEHOHONONTNOTNOOOOWOWOWLEROWLOW

Part No.

110-0904
110-1808
110-1824
110-1824-02
110-1824-05
110-1824-~10
110-1824-25
110-1879-01
110-1921
110-1935
110-1955
110-3181
110-3181
110-3213
110-3214
110-3479
110-3480
110-3485
110-3487
110-3508
110-3509
110-3510
110-3511
110-3515
110-3526
110-3527
110-3604
110-3708
112-0186
112-0186-05
112-0186-10
112-0186-20
112-0186-30
112-0186-40
112-0229
113-0189
113-0189-056
113-0189-10
113-0189-20
113-0189-30
113-0189-40
114-0022
114-0240
114-0257
114-0257-10
114-0257-20
114-0257-30
118-0000
115-0006-02
115-G005-~08

Numerical Index

Page

4

4

O T30 W11 N QAN IO N0 oto

44

Part No.

120-0140
120-0140
120~-0161
120-0161
120-0398
120-0491
120-0735
122-0320
122-0360
122-0360-50
122-0375
122-0645
122-0774
123-1173
123-1174
123-1175
123-1417
123-1615
123-1615
123-1616
123-1625
123-1649
134-2100
134-4342
134-4348
134-4352
134-4353
134-4354
134-4463
140-1087
140-1087
140-1087
140-1889
140-1889
140-1891
140-1891
140-1894
140-1894
140-1919
140-2308
141-0077
141-0077
141-0281
141-0281
141-0281
141-0281
141-0281
141-0698
141-08%98
147-0700

Page
7

Part No.

141-0700
141-0701
141-0701
141-0702
141-0703
141-0708
141-0708
141-0710
141-0710
141-0711
141-0711
141-0713
141-07386
141-0741
141-0799
141-0919
141-0919
141-0920
141-0921
141-0923
141-0924
141-0924
141-0927
141-0928
141-0932
141-0932
141-0934
141-0935
141-0936
141-0937
141-0938
141-0839
141-0940
141-0942
141-0950
141-0950
145-0561
145-0562
146-0449
146-0450
146-0453
146-0455
146-0455
146-0455
146-0457
148-0890
148-0893
148-0896
148-0897
148-0898

Page

19
18
18
19
19
18
19
13
19
18
19
19
18
19
19
18
19
19
19
19
18
19
19
19
17
18
18
18
18
18
18
18
18
19
15
43
15
15
20
20
20
15
19
20
20
17
17
17
17
17



Part No.

148-0903
149-1929
149-1994

149-2032-01

149-2082
149-2084
149-2110
1560-0075
150-0078
150-0096
150-0939
150-1187
150-1519
150-1520
150-1612
150-1957

150-1958-02

150-1998
150-2002
150-2102
153-0554
153-0555
153-0556
153-0557
153-0557
153-0558
153-0561
153-0563
1563-0567
153-0571
153-0576
153-0571
153-0578
153-0579
154-1446
154-1725
154-1725
154-2061
154-2061
154-2447
154-24417
154-2462
154-2469
154-2495
154-249%8
154-2510
1564-2538
154-2539
154-2540
154-2542

Page

17
15
15
17
15
15
15

8
R
21
21
13

21
21
21
13
13
21
15
15
15
15
17
15
15
15
15

15

15
15

.15

15
43
35
43
33
43
15
17
33
33
15
43
35
33
35
33
33

Part No.

154-2542
154-2542
154-25651
154-2551
154-2627
154-2627
154-2627
154-2662
154-2663
154-2683
154-2718
154-2745
154-2746
155-1015
155-1015
155-1239
155-1256
155-1258
155-1485
155-2025
155-2026
155-2036
155-2036
155-2040
155-20417
155-2048
155-2049
155-2049
155-2085
155-2086
165-2164
155-2174
155-2174
160-1150
160-1150
160-1150
160-1151
160-1183
160-1303
160-1314
160-1316
160-1317
160-1325
160-1325

160-1328 -

166-0554
166-0747
166-0772

167-0263-01

Numerical Index

Page

35
43
33
35
17
33
35
33
33
33
33
17
33
33
35
33
35
33
33
33
33
33
35
31
356
35
33
35
35
35
35
33
35
22
23
43
23
23
22
23
23
23
22
23
23
22
22
22
22

167-1605-02 22

43

Part No. Page
167-1615-01 22
167-1615-06 22
168-0178 7
168-0178 43
168-0181 7
168-0181 43
191-1038 25
191-10389 25
191-1040 25
191-1041 25
191-1048 25
191-1156 25
191-1359 25
191-1599 24
191-1599 25
191-1633 25
191-1667 24
191-1667 26
191-1776 26
191-1781 26
191-1784 26
191-1785 26
191-11786 26
191-1817 26
191-1818 26
191-1819 26
191-1820 26
191-1821 26
191-1822 26
201-3172 39
201-3246 39
201-3247 39
201-3252 39
201-3388-S3 39
204-0134 39
204-0137 39
205-0156 39
205-0165 39
212-1274 39
212-1276-03 39
212-1285 39
212-1286 39
214-0103 39
220-3883 39
220-3885 39
220-3887 39
220-3945 39
220-3997-01 39
220-3997-02 39
220-4097 39

Part No.

220-4104
226-2426
226-2442
226-2753
226-2754
226-2809
226-2980
226-2930
231-0284
231-0288
232-2955
232-3073
300-0985
300-0986

300-2784-01
300-2943-01

301-3566
301-3606
301-8619
302-0885
302-0888
304-0015
304-0044
304-0772
304-0773
305-0718
307-1886
307-2344
307-2478
307-2501

307-2559-01

308-0341
308-0852
309-0322
312-0246
312-0249
315-0591
315-0605
315-0645
315-0646
320-1323

320-1548-01

320-1549
321-0266
321-0287
321-0298
323-0400
323-0400
323-0440
323-0500

Page

39
24
39
27
27
39
12
39
39
39
39
39
42
42
41
41
42
42
41
42
42
27
27
27
27
41
17
41
17
17
17
42
41
12
23
22
39
28
28
28
41
41
41
41
41
41
41
42
41
42



Part No.

323-1298
323-1299
323-1302
323-1311
323~-1312
331-0009
332~-0046
332-0156
332-0418
332-0418
332~0529
332-0684
332-0819
332-0819
332-0941
332-0941
332~-0942
332-1815
332~-1993
332-1993
332-2112
332-2431
332~2572
332-2699
332-2748
336-2378
336-2378
. 336-9679
337-2229
337-2311

337-2311.
338-1080

338-1081
338-1082
338~-1931
338-1932
338-2031
338-2143
357-0030
359-0034
370-4027
402-0547
402-0549
402-0597
402-0602
403-1523
403-2218
403-2280
403-2280
405-3332

Page

39
39
41
X
41
28
28
41
28
28
41
41
39
41
28
39
27
41
28
41
41
15

15 .

28
24
22
23
17
28
11
31
42
42
42
41
41
41
11
41
42
33
11
11
11
11
31
1
1
36
36

Part No.

405-3333
405-3334
405-3405
405-3453
405-3611
405-3612
406-0566
406-0567
406-0568
501-0525
502-0002
502-0054
502-0313
502-0838
502-08T1

502-0927-01
502-0928-01
502-0929-01
502-0932-01
502-0933-01

502-0935

502-0965-01

503-0183
503-0183
503-1133
503-1133
503-1190
503-1252
503-1336
503-1337
503-1345
503-~1351
503-1365
504-0150
505-0110
505-0266

. 505-0274

508-0008
508-00T71
508-0251
508-0253
508-0253
509-0008
509-0008
509-0040
509-0040
509-0041
509-0041
509-0096
509-0168

Numerical Index

Page

36
36
36
36
36
36
36
36
36
17
15
17
15
17
15
17
17
17
17
17
17
17
15
17
15
17
17
15
15
15
15
15
17
11
11
11
17
36
36
41
39
41
13
43
13
43

5
43
11
43

46

Part No.

509-0196
509-0210
509-0210
510-0013
510-0014
510-0015
510-0099
515-0001
515-0001
515-0142
515-0263
516-0072
516-0130
516-0141
517-0048
517-0067
517-0223
517-0283
518-0006
518-0014
518-0311
518-0347
518-0387
518-0450
518-0452
518-04583
518-0466
525-0305
526-0002
526-0003
526-0008
526-0017
526-0018
526-0018
526-0018
526-0018
526-0018
526-0018
526-0030
526-0063
526-0065
526-0065
526-00656
526-0122
526-0130
526-0240
526-0251

-526-0324

526-03256
526-0356

Page

Part No.

526-1518
T740-1004
740-1006
800-0002
800-0004
800-0005
800-0007
800-0007
800-0010
800-0017
800-0017
800-0026
800-0026
800-0028
800-0030
800-0033
800-0033
800-0036
800-0048
800-0051
800-0052
800-0058
800-0540
800-0545
800-0571
800-0572
800-0575
800-0575
800-0730
800-0730
801-0049
801-0050
802-0034
802-0034
802-1038
803-0071
812-0061
812-0061
812-0062
815-0046
815-0176
815-0181
815-0194
815-0194
815-0194
815-0194

.815~0235

815-0261
815-0261
815-0261

Page
36

17
36
35
33

33

15
17
33
35
12
33
15
17
33
31

24
11

13

39
33
35

22
23
39

27
41
41
13
17
‘39
12
28
39
41
28
15
17
17



Part No.

815-0261
815-0261
815-0261
815-0261
815-0261
815-0290
815-0337
815-0337
815-~0340
815-0358
815-0359
815-0359
815-0370
815-0370
815-0370
815-0385
815-0387
815-0388
815-0436
815-0499
815-0531
815-0550
815-0570
815-0583
815-05684
815-0587
815-0587
815-0590
815-0590
815-0591
815-0591
815-0592
815-0610
815-0610
815-0647
815-0657
820-1077
821-0005
821-0009
821-0009
821-0010
821-0010
821-0010
821-0014
821-0014
§21-0014
821-0016
821-0016
821-0029
821-0029

Page

22
217
31
33
41
28
28
39
27
23
39
41
17
22
217
42
41
41
39
33
17
41
25
27
39
15
17
15
17
15
17
15
15
28
17
11
13
17
15
31
11
31
36
11
31
36
11
31
11
33

Part No.

821-0029
821-0031
821-0031
821-0033
850-0020
850-0038
850-0038
850-0040
850-0040
850-0040
850-~-0040
850-0040
850-0040
850-0045
850-0045
850-0045
850-0050
850-0050
850-0050
850-0050
850-2005
856-0006
856-0008
856-0008
856-0010
860-0005
862-0001
862-0001
862-0003
862-0003
862-0015
862-0015
870-0131
870-0196
870-0221
870-0257
870-0302
870-0328
870-0421

870-0433-03

870-0437
870-1183

Numerical Index

Page

35
11
36
36
41
22
23
17
24
25
33
35
36
15
33
35

5
1
24
39
22
15
11
28
31
42
24
33
24
39
15
17
21
27
17
36

T
13
15
28
36
217

898-1193-03 28

47

Part No.

Page

Part No.

Page






PR P B

= spfscw. PARTS LIST FOR MODEL __ 4.0BGE-IR s
s - FOR STANDARD PARTS REF Eiﬂ T@ c:mn.mm 9%

W

s (mmsa cmmm ALso mwmus cmmﬂn
‘ ~ NG mmnl M NO.

[PARTNO. T aTY.

pAnT No.s,; oty

T
o




e //'.
£

;ie;;»{é;—uﬁact.o«L PAm:s LlST FOR MO[)EL
" -~ FOR STANDARD PARTS REFER TO CATALOG _
Sl ‘(PMRT*.B mm.om Auso CONTAINS cowonems mn umon omqmm. FEATURES LI
Ll 1174

, 4.0BGE-IR -

qpec _

261008 -

611-

“KEY NO. _.--

sryeo» BELc

WIRING DMGRAM N0

DFSCRlPTION -

PART NO Gw.fi:_

m&sc,mpnom B

PART NO.

S

ABOVF FLOOR MOUNTI NG

o

3

"n : ‘ I‘.’,‘j_ -




i

spmm f%ﬁ‘f‘s LIST FOR MOBEL WR

_FOR STANDARD PARTS REFER TO CA I'AL()G

ﬂmma CATALOG ALSO CONTAINS caﬁpmmnm FOR muoﬁ , 1N
g, A

bl wmmG bIAGﬁAMNO

|paRTNO. @TY. oescmpnon " "PARTNO. - v DESCRIPTION .

" ABOVE FLOOR MOUNTING. . «

PSS

ot
K

—




“ffﬁfﬁf%éaﬂtﬁu PARTS LIST FOR MODEL_____ 4. 4.0866-1R SPEC__ z&wmmj |

L U FOR STANDARD PARTS REFER 7o, CATALOG_965-0231 _ KEY NO._
.. OPTIONAL GROUPS -IN CATALOG ARE uw&p BY (‘smug NO. BELGW WHEN USED.
i;%4<7;4f-i~1 e . WD BTT-00 ‘ ‘ , L

e U |PART NO. QY. m_zm,n:mmu" PART NO. __ QTY. _ﬂgﬁﬁcmmmn

_'Above Floor Mounting

kR

PAGE__ 1 OF 1~

 DATED___1/13/87 REVISED_:




CIAL PARTS LIST FOR MODEL 4.0 BGELIR
e gqa STANBARD PARTS REFER TO CATALI
Sl GPTX‘NALv$ROMP5 ‘IN"CATALOG ARE LIS
i WD 6ll-174
"ﬁﬁm’f‘ﬂo';w“?Qw.*f‘ i nssmmow i

Above F]oor Mount1ng

L
e




NAL PARTS LIST FOR MODEL ___4.08GE | spec 26101A
e F ‘(}F% $TANDAHO PARTS REFER TO C:ATALOG LT 9'{10 KEY MO
R ;-_;J 4 (mms \c:mm.oa M.qw com‘uns cowanam& ran muon mﬂo‘NAL v,-'thpr E‘sf‘mﬁ'rau am
AR [ R : " Y AN . .‘1'1:1611_ D ; RO S

yJ

heARTRE:, dTvit nEsc”‘"""ON , /éARTNGQTV DESCRIPTIQN

CMBOVE FLOOR MOWTING - - | s




wmmt., PARTS LIST FOR MOI‘.)EI.. |
FOR STANDARD PARTS REFER TO c,mmmm g_,_ww

o g
T e R

[PNRT%& CATALOG M..‘m c QNTMM&E i:QMPﬂWEMI’ﬁi mm M«Mﬂﬁ WW

4, OBGE 1R

e 4

_SPEC _

| 261018

o KEV Nm mm: :

IWNMM FWWMWI%MW‘H D m i

61;«1%'4W»

QTy.

"’*wmmm IEMACERAM WU

DESCRIPTION

PARTNO,

qw.‘

{PART NO, -

~ BELOW FLOOR MOUNTING.

o

: ".[‘ .

" oscaeTio.



" wrsmm, PARTS us*r FOR Monm. -
"~ FOR STANDARD PARTS REFER TO gmnmm

4.0BGE-1R .

A

R
it .

"stc' . 26101C

965-0230 . KEY NO. _ ..

e ifl f’ f e {MWW ammmm ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL m*:munm LISTED BELO
o | —wwmma mAGnAM NO.:

311 117&

PART NO.  QTY.

DI* SCHIPTiON

: P'ART NO.

arv. ’ DESCWIPT&ON |

BELOW FLOOR MOUNTING

201-325 3 1

205-0165 1
- 204-0137 1
510-0099 1

Armature Assembly, Wound .

‘_(Iﬂcludmﬁ parts marked *)

*Fan .and Gear Assembly
*Ring, Collector:
*Bearing, Ball

N v

1

EY



| — | |
SEECIAL PARTS LIST FOR MODEL_____ mmm‘ R BPEC_ “smams
FOR STANDARD PARTS REFER TO CATALOG_965-0231 _ KEY NO.._
oPT ICNMN GROUPS IN CATALOG ARE 1 1{“"“«1 l* HW G;HW FNG W!‘vﬂ %WB‘ WPWN UMEW b
| WD BTImo0n - ; - s s
LPART NO. _ QTY. DESCRIPTION owim m P qrY. : g;_»,gmmmmm
Below Floor Mounting

(\J/ﬁ

P

W\NU’ 1/13/879 N REVISED PAGE 1 OF 1



'Lﬂ{At PARTS LIST FOR MODEL' 4.0 BGE-IR - SPEC__ 26101

. FOR STANDARD PARTS REFER TO CATALOG_ 965-0232 =~ KEY NO.
e 09110mnu ‘GROUPS - IN CATALOG ARE LISTED ﬁﬁ“ﬁwﬁﬁﬁ“ﬁﬁ‘ ‘BELOW WHEN USEU :
[2i S R o g R wnf ""lﬁjri‘ 11:‘“‘ o - ) ‘ b ; ”’Té'
oA N0 QTY,j ' ,BﬁsuﬂIPTION PART NG; | 'QT?;f    '0£5¢&19719«‘i
Below Fiocif‘?Mount‘,'ﬁng o
s
i‘\j/
i




o "P&T.m)\n, PARTS LIST FQR MODEL

e D gt wamma mmmuda, ‘
(PaRTNO. arv. Uﬁsmw*nou i PAHT‘;NQ,’]";?}#&

~_ DESCRIPTION

e o e




1

26109A

—;SF*EC:IAL PAHTS us*r’r'rdn MODEL ___4,08GE-1R

~ FOR STANDARD PARTS REFER TO CATALmG: 5-02
(Fh‘ﬂ‘m mmmﬁa M.so ccmmus c'cmnomams mm mam PTIONAL Fi

Lt Lo wmmca mmnm NO. 611

KEY NO.. =

""nm LHBTED Ell:t

~ BELOW FLOOR MOUNTING

403-2332 1 Pan, Drip

~[PART NO. QTY. DESCR!PTION . PART No

.ﬂ‘

-ary.

DESCRIPTION.

=




T e e

TR

mnw m'mmm MLEH:) uaumm com_f NENT

| ‘”51f$'¢df{  f‘;?V"i“#§3

| [pART NO.”

_arv. Dﬁscmvmn SR

"Manufacﬁuréd'fof wINNEBAGO f:' °
V~.Be1ow F1oor Mounting.
403~’3327 -
201-3252 .
- 205-0165

| 204-0137
. 510-0099

Note: Exhaust systems may or may not be
. furnished by Onan and components are
not necessarily interchangeable,
between Onan and Winnebago.

&~

[

1 Pan, Dr1p :
1 ‘Armarure Assemb1y, WOund
(Includes parts marked *),
1 *Fan and Gear Assembly . -
1 _ *Ring, Collector
1

- *Bearing, Ball




el

e g
\;

s jt.;;»'MAL PARTS LIST FOR MQDEL

4 OBGE lR

- FOR STANDARD PARTS REFER-TO cA‘m G

-lg(mnrsa cnmo..oa M.SO cowmﬂs cw#omu‘rs mn MAJ

WIR!NG DIAG

[PARTNG.

o

,*D‘%ﬁcn PTION T

Qry.
T v ‘%

PAHTNC

Manufactured for ,,,,,

Below F]oor Mount1ng

T i i, J‘ R o ’“, " '
BT s : // . e

WINNEBAGO '”’/%*f?77':.‘

403-233%2 1
201-3252 1

205-0165
- 204-0137-
~ 510-0099

i -

.Pdn, Drip. :

“Armatur s/Embly, WOund
_{1ncludes parts marked *)-
*Fan and Gear AssemBly

- *Ring, Collector
*Bearind, Ball

b i e

2 Ndfé:

~ .not necessarily 1nferchangeab1e between
~Onan and w1nnebago : :

‘Exhaust Systems may or may not be

furmmished by Onan and components -are




; mmmu PARTE LIST FOR MODEL___ 4.0BGE-1R SPEC___ 26109D
i Wg?ﬁ! STANDARD PARTS REFER % CATALOG, 965-0231 __ KEY NO.______
a omx NAL-GROUPS IN CATALOG ARE LISTED BY GROUP NO. BELOW WHEN USED.
AR wm BT TR ‘ _ R 7
LT PART m:s.‘_ 5 qQry. . DES SCRIPTION PART NO. _ QTY. _ DESCRIPTION
s i ‘ ;“ , . ‘ .
| 133
"Below Floor Mounting
A03-~2332 1 Pan, Drip.
K
_ i‘jaa
v : ' A ="
DATED____1/13/87 __REVISED PAGE__ 1 OF 1




ET

o SPEC WLWHART% LxsT FQR MGDEL 4.0 BGE-IR T
~ | FOR STANDARD PARTS REFER TO CATALOB_965
. vyA,QPTIQNAL‘GROUPs IN CATALOG ARE LISTED BY G

,,,,,,,,,,,,

WD: '611-1174 e

Manufagtuwed For w1nnebaqo }

J Be1ow F]oor~Mount1ng

403 2332 1 Pan, Drip

Note: Exhaust systems may or may not
be furnished by Onan and . |
o - components are not necessarily
T interchangeable between Onan
and Winnebago.

“wj{pAnT nouf— .va uﬁscnlpleNfis _PART NO. QT

Doy



a—.
l

JECIAL PARTS LIST FOR MODEL __i_o.ﬁﬁgL_R sﬁeci}f 261108

. {!“

fol1e3 o

,,;,;,,,,,,,,,fcm STANDARD PARTS REFER TO CATALOG i e KEY.NO,

L (mmss mwtma ALso commns COMPONENTS FOR MAJ m_qwﬂdmuramuaas umeo:l{as_u

[T [T e LI

~ WIRING DIAGRAM NO. e

0. ;:-;,,mv‘-;;j_-“:, i ossmmnon L 7mnrua,,,%_%,gﬁty; ' DESCRIPTION

2 3 }
~ABOVE FLOOR MOUNTING
& '
3, g
: i1 'M*

P Y



& f”,;%»ﬁﬁ%ﬁh wamrs L1sT an MODEL____ 4
| 'V“? ' FOR STANDARD PARTS. Rapsw‘y CATALOG_9
nmmum unmum mmm.ﬁm ARE ut TED € " GROI

WU

L pm;m«.; arvi nsscmwmn AT oL QY. DESCRIPTION

Above F]oﬁb:Moﬁﬁﬁing

DATED  1/13/8T7 - _ _~~ REVISED ) _PAGE___ 1. _OF_ 1 ..




~ SECIAL PARTS LIST FOR MODEL_
‘ | FOR STANDARD PARTS T

" 4.0 BGEL

*-1@ :

‘‘‘ b

CATAL

0G. ARE

FER TO' CA

TALOG_

mmiro |
e
2
~

FiERL |

~::“1~{o¢+roua aaouaf

ULL“‘L

7£

LIse ;‘”b ;¢ ﬁ:1Qi4;;inNHEN'U5‘D;:gi

BESCRIP

B R i ;

[ AR NO. QTY.

: f AbovéiFonrJMopﬁting;/.

Ve P N )

rxﬁﬂf :

P IVE T o S

;PARTNQ;‘L‘fQIY. D£SCRIPTION i

Cpace 1 NE 1




ECIAL PARTS LIST FORMODEL __4.086EL-1R '~ Spec.  7~ TR

o0
o
i n‘
AEdE
-
13

~ FOR STANDARD PARTS REFER TO CATALOG__ __ KEYNO._ -

L ‘wmrs; CATALOG ALSO C CONTAINS COMPONENTS FOR mmcvw OPTIONAL FEATURES LISTED BELL

wnmms owcmm Na

PARTNO. ~ QTY. DESCRIPTION T PARTNO. ‘"u‘fv;{, ' DESCRIPTION

ol 0

T — ‘ R o SHEIPNRRSE B
o ‘ PN . -
A ? )
- Ll
ﬂ.
3 S .
o
3,
Ed
)
T
" )

¢

b

: . :J/
L
P
e )
e
~
¢ .
‘“‘
i B .&
e s
C
e 7 =




R ﬁafgw:;m PARTS L1ST FOR MODEL _ 4.0BGEL-1R SPEC___ 26111C
ST FOR STANDARD PARTS REFER TO CATALOG_965-0231_ KEY NO._____
. OPTIONAL GROUPS IN CATALOG ARE LISTED BY GROUP NO. BELOW WHEN USED.
‘ . ,, WO: o - ST
PART NO. QY.  .°DESCRIPTION __PART ,m, qQryY. DESCRIPTION
R - | |
X Below Floor Mounting
” ﬂ
. ,
t
DATED__ 1/13/87 . REVISED PAGE. 1 OF _ 1°



iR P o

FOR STANDARD |

g“,'AL PARTS LIST. FOR WODEL_ 4.0 Bg

:OPTIONAL $RQUP$
RN ﬂ“

611

xugwﬁ%;j ! . ’* ‘

DESCRIPTIGN

Y

ff~?PgRT N,

b S
LR

" Below F1bof{Mounting,v7“- :

Y

- DESGRIPTION |

T



QﬁﬁtiAL FART& LIET FOH MOUEL ~ ’
FOR- STANDARD PARTS REFER TO CATALOG_965-0230

<

4,08GE-3CR

_ 28202C

 SPEC_

fQManufaaﬁuﬂad For:

‘Time Manufacturing

Utility Vehicle Application

"Above Floor Mounting

Armature Assembly,

201-32417 1
' Wound (Inciudes Parts
o Marked *)
2056-0166 1 *Fan And Gear Assembly
204-0137 1 *Ring, Collector
510-0098 1 *Bearing, Ball
220-~3885 17 Stator Assembly, Wound
520~0961 1 Stud, Armature Exten.
320-1321 1 Breaker, Circuit
320-1365 1 Cover, Circuit Bre raker
323-1216. 1 Body Connector Fuse
_ Holder
3322423 1 Terminal, Fuse Holder
332-1194 "1 Terminal Ring, Fuse
Holder
321-0165 T Holder Assembly, Fuse
199 - hd) 1 Starter(Complete)
(Includes Parts
Marked +)
191~-1817 1 +Cover, Spring
191-1818 1 +Retainer, Clutch
1911788 1 +Washer ‘
191-1784 1T +Clutch And Spline Assy
1891-1783 2 +Brush And Terminal
Assy. (Negative)
1911782 2 +Brush And Terminal
Assy. (Positive)
191-1781 1 +Cap, End (Includes
) Brushes)
191-17T80 4 +Spring Set, Brush
191%1779 1 +Washer, Emmmutatmr End
1917-1778 1 +Washer, Spring
A91-17717 1 +Washer, Flat ,
~191-1%76" "1 +Cap Assembly, Drive
. O End -
191-1775 1 +Armature -
191-1774 1 +Bolt, Thru - Starter
191-1819 1 +Gear, Starter -
191-1786 1 +Pin, Roll
191-1820 1 +Spring; Pinion
191-1821 1 +Retainer, Spring
191-1822 1 +Washer ‘
300~-2943 1 Board Assy, Printed
: o Circuit :
220-4104 1 Housing, Stator
-~ DATED 9/18/88 REVISED

332~

 402-0602

337-0036
181-1681

3019866

A0T-1BB6

| 338~2743

J2-0807
332-08B05

08719
27186

332~

~ OPTIONAL GROUPS IQ CATALOG ARE LISTED BY GRQUP NO. BELOW WHEN USED.
S ‘ .’v wb E ‘m‘ (Kng) 6"1“"1‘7 »_ >
’mﬁ?“m, Q""Y *~ e HE’:’E(‘RIPTI@M 4 PART Nﬂ, ﬂ’”f—‘f; - fgﬁs[m IPTMIE

‘1 Isola%or, Vibrati
Generator End .

1 Strap, Ground

1 Regulator, 35 Amg

-1 Bracket A@hﬁmbiy
Regulator

1 Relay, 30 Ampmrw

b Harness, Printed
Circuit Board

{Includes-Part

Marked #).
1T #Terminal, Solder]

(#10)
1 #Terminal,
1 #Terminal,
1T BTerminal,
{.260)

Solder]
Ring
Recents

1 #Terminal, Solder)
(#10) o

1T #Terminal, Solder’
{(#6) ‘

1 #insulator, Push-c

1 #Terminal, Recepts

11J20/36 PAGE -

1___OF T



““

| 73i; sPEfot PARTS LIST FOR MODEL .
‘ FOR. STANDARD ‘PARTS' ﬁﬁrﬁﬁ "CATAL
DPTIGNAl ‘GROLPS TN CATA&H&*ARM L1STED

T G

B PART No

f;QTv;‘« - DESCRIPTION

PART NG.

o Manufactured For T1me Manufacturing

RV App]wcat1on

Above Floor Mountxng

201 -3247

205-0165

204-0137

510-0099
220-3885
515-0142

- 898-0780

503-1544
402-0602

191-1681
301-9966

3210277

307-1886
338-2143

332-0147

332-0887 «
3322697

332-2572

- 332-0807

332-0805

332-0819
3322715 -

98-5713
98~5845

1

—

. Harness, Printed

#Terminal, ~Sold@r]@sé'

Armature Assembly,
Wound (Includes Parts
Marked *)

*Fan And Gear Assembly
_ *Ring, Collector
*Bearing, Ball

Stator Assembly, Wound |

Key, Extended Shaft
Sleeving, Exfpnded
Shaft
Hose, wa%eater
Iso1dt0r, Vibration -.
Generator End
~Regulator, V01ldq0 -
30 Ampere
Bracket, Voltage
Regulator Mounflnq,
Holder, Fuse
Relay, 30 Ampere

Circuit Board
(Includes Parts
Marked #)

#Terminal, Solderless
(#10) ,
#Terminal, Solderless

#Terminal, Ring

#Terminal, Recepﬁac}%%
(.250) \ '

#Terminal, Solderless
(#10)

(#6). ¢ ,
#Insulator, Push- on‘ R
#Terminal, Receptacle

Label, Caution -

Regulator Bracket

Silkscreen, Model -
Identification -

) )




o " _ ) R bvu‘;”;;“f‘ | T h““ >
Tﬂf@‘mm?ﬂimu WARFQ‘LIDT FOR MODEL_____ 3.5BGE-538R  SPEC___29236C
T 'FOR STANDARD PARTS REFER TO CATALOG_965-0230 _ KEY NO. .
| OPTIONAL GROUPS IN CATALOG-ARE LISTED BY GROUP NO. BELOW WHEN USED. -
R R wm~ i _{Eng) &11-1177 N

PART NO.  QTY.  DESCREPTION __ PART NO. _ QTY. DESCRIPTION

Above Fil'ocgnr Mounting

&
B

- DATED 1/13/87 . _REVISED__ CPAGE__ 1 OF 1




PECIAL PARTS LIST FOR M@BEL~-f"””%g

+4
1
T

" FOR STANDARD PARTS REFER T¢

N.j}iimyiprIUNA  BROUPS TN CATALGG ARE

";fWW*ﬁTTﬂ177

PART Nu. ¥ {Q?Y.;-3

DESBR IPTION

".\MANUFACTURED FOR: LEE' s Ry
Above F1qor Moﬁnt—in'g:
—

SR ]
'

1/13/87 . REVISED

DATED

%

PAGE

.




S B § : T i BTN e
/ B 1 : . N - - -
. | . Y
N . e R
i B

SPECIAL PARTS LIST FOR/MODEL__° 4.0BGE-53CR_  ~ SPEC. 292360
~ FOR STANDARD PARTS REFER TO CATALOG 965-0231  KEY NO..

e

sﬁ%wlma KHEN u&tmh_$¢_’

i

OPTIONAL GROUPS iM/ﬁAV%lﬂh Aﬁﬁ hﬁ%iﬁﬂ HW MWUUW N
. WO %11 OO 4 . ,fﬁ

[PART NOo  QTY. 'DESCRIPTION - PART NO. _ QTY. . —mgg;m:wmw 1

®
Above Floor Mounting -
o ' % )
!
—_ ‘
§
: e o
TRy =
e — - el L 5
14
T ¢
F
i
S

 DATED_ 1/13/87 _REVISED UPAGE_ 1T OF 1

[N



w
- ik o
; e = [ et i b
pin R e LIS
5 e § ’!
R i ! #
i 1

%@Eﬁi&i wmmTﬁ LIST FOR MODEL_ _~ 3, 5BGE- 53ma ;5 %PWG __29237C

fam \;_yi FOR STANDARD PARTS REFER TO CATALOG, 965-0230  KEY NO._. .
e u»IIQNAL mhnu S IN CATALOG ARE LISTED BY GROUP go.;jﬁgnw WHEN u%ﬁm.‘ ‘
'%fff*f*”“F‘¢ o WD ;?*’ . {Eng) 611 1177 § -

| pagr Nn. v DESCRIPTION ___PART No. | qiv. mgacRXbTxou

i - ,
IL .
%
Below Floor Mounting'
N ‘
.
]
-
¢ " . \%

Lo - , . .
0 TDATED,_ "1/13/81 ~REVISED. . o PAGE__ 1 OF ]

#




GPECIAL PARTS LI1ST FOR MODEL __ 3.BBBE-53CR SPEC___29237C
FOR STANDARD PARTS REFER TO CATALOG_965-0230 _ KEY NO.__
OPTIONAL GROUPS IN CATALOG ARE LISTED BY GROUP NO. BELGHW wMMw UsED.
' Wi o : fEng) - 641 jt'ﬁﬂf”d’ ‘ | -
|PART NO. _ QTY. _ DESCRIPTION __ PART NO. _ QTY.. wgsg:mwmw
b ,f

Betow Floor Mounting

“DATED  1/13/87 . REVISED | PAGE 1 OF 1



««««««

i L

”4.mBGEh53nR

FO

CATALOG_ 9&5’ “

BY

»TE

L

\Bﬂup NQ«;Q;€V; 

. DATED___1/13/87

__REVISED__

PAGE_ 1




/

"‘Am/mn Ton HonE 3.5 ]

T msmwmﬁ PARTS TE
S0Pt Gtﬁm S IN CATA




”Wff]gj‘¢spgr1ng PARTS LIST FOR MODEL 3.5 BSE-53CR
iy B FOR; STANDARD PARTS REFER T0 CATiLﬂ# 9
OWTIGMAL GRDUPS IN CATALOG ARE_LIS1&U ﬁv‘ﬁﬁaﬁﬁ“wm thow wwxw JSEW‘

29237E_

" SPkC \
965-0232

KEY NO. -

T p

i WD 6111177

~”‘BESCR1PTIQN

‘ "J~pARTfmo, QTY.«

DESCRIPTIQM

~ Below F!oor 't{lounting’, o

PﬁRT ﬁﬁ;

“QTY;‘



x>
¥

i

44*1

e ﬁﬂfﬁtmt PARTS LIST FOR MODEL 4.0 nmﬁgﬁg@mmw;w;; ‘ ‘”5ﬁﬁc4;,mggwi

16
0,

g%

) Ty

:
.. _FOR STANDARD PARTS REFER TO CATALOG. ﬂ@%mgx ‘ : H
OPTIONAL GROUPS IN CATALOG ARE LISTED %v rﬁﬁui [N BELOW WHEN |

{ " by
| saﬁ?*?‘*”‘
WD:  611-1176 B

PART NO. _ QTY. u&snn@prxo#  PART NO. va;f DESCRIPTION

RV Application
Above Floor Meunting
1 220-3885 1 Stator Assembly, Wound .
503-1544 1 Hose, Preheater.
402-0602 - 2 lIsolator, Vibrafion - . ™
' Generator End ‘
1911681 1 Requlator, Voliaq~ -
' 30° Ampere .,
301-9966 1 Bracket, V01taqﬁ
o Rﬁgu1a10r Mounting
321-0277 1 Holder, Fuse A ’
307-1886 -1 Relay, 30 Ampere [ I ' >
. 338-7143 1 Harness, Printed
. Circuit Board
(Includes Parts
, Marked #)
332-0147 L #Terminal, Solderlass
) - (#10)
-0887 1 #Terminal, Solderless
332-2697 1 #Terminal, Ring
: lﬁ)w?U/R 1 #Terminal, Receptacle
= " (.250)
332w0807 L #Terminal, Solderless
. (#10) o : .
332-0805 1 #Terminal, Solderless s
(#6)
332-0819 I #lnsulator, Push-on
332-2715 1 #Terminal, Receptacle
)
\




